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NAME OF SAMPLE: )gguated Auto Cable TXL

CLIENT: CYPRI@WIRE TECHNOLOGY SDN BHD

CLASSIFI@BN OF TEST: Commission Test
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P



B

TEST REPORT

No..GJW2023-6594 Page 2 of 8
Name of product: Trademark:
Insulated Auto Cable TXL /
Type/Model: Sample status:
TXL, Gray, TXL AWG 20(7/0.32mm) 0
Manufacturer: Commissioned by: @
/ CYPRIUM WIRE TECH GY BHD
Manufacturer address: Client Address:
/ LOT 63-70, JAL&B@ S@ , ALOR
GAJAHINDUSTR ESM 78000 MELAKA
Quantity of sample: Sampled&:ﬁ'\ Q
50 m
Sample identification: at 8%)
Means of receiving: ‘&eéns ofi§ampling:
Submitted by the commissioner ~C0 s

Classification of test: QC)\ SS(pI"mg date:

~0°

Commission Test

v

Receiving date: \..l, Completing date:

Tested according to: Test item:
SAE J1128:2012 $ All item

2023-11-06 %Q/ 2024-03-15

" 2

Test conclusion:
The samples@sted according to SAE J1128:2012 Low Vol
The test r pass.
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Approved by: Liu Bo Reviewed by: Tian Jianyong
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Tested by:. Chen Yi

Chan Yo
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